OPTION 4 WHEEL PART AND ACCESSORIES CO., LTD

FITTING MANLIAL

PRODUCT NAME : FRONT BUMPER RANGER V3.
PART NO : OP 387-001
CAR MODEL : RANGER (2013-ON)

OPTION LW
e —

MADE IN THAILAND OPTION 4WD option4wdofficial info@option4wd.co.th




(77 2 & PART LIST

[/

PRODUCT NAME : FRONT BUMPER RANGER V3.
CAR MODEL : RANGER (2013-ON)

1 § a 2
PINCH

Front Bumper
1 Pcs. 2 pcs (L+R)
3 4
Main Support . Side Cover 2 Pcs.
1Pcs. (L+R)
5 6
NEW Sync 3

Cover 2 Pcs. (L+R) Bracket 1 Pcs.

7/

8
. o~

Brow 2 Pcs. (L+R)

10 D

LED4 Pcs.

JO p
3

Protector 1 Pcs.

9

Protector Cover1 Pcs.

11 d

Sensor Bracket (L+R)

I -

Sensor Bracket (L+R)

Sync 3 Bracket 1
Pcs.

14 ‘

License Plate Bracket 1 Pcs.

Page 1/7




FITTING INSTRUCTION

PRODUCT NAME : FRONT BUMPER RANGER V3.
CAR MODEL : RANGER (2013-ON)

J' GpTioN 4WD

_, —1
‘fﬂ-q‘-’ /

' Y -
“_ e ,4—1—“

Page 2/7



PART LIST

PRODUCT NAME : FRONT BUMPER RANGER V3.
CAR MODEL : RANGER (2013-ON)

NO PICTURE NAME QTY [UNIT| NOTE
TSI
o M10x1.25x30 18 Pcs
G WASHERS 3/8 34 Pcs
1 S
(5 FLANG NUT M10x1.25 18 Pcs
(7 Sping Washers M10 18 Pcs
B M12x1.25x80 2 Pcs
{ M12x1.25x35 6 Pcs
,,'/ Sping Washers M12 6 Pcs
2 C
\ WASHERS M12 16 Pcs
=
() FLANG NUT M12x1.25 6 Pcs
§ HUT NUT M12x1.25 2 Pcs
- M6x1x20 26 Pcs
° WASHERS M6 26 Pcs
& FLANG NUT M6 18 Pcs
{;/}‘ Cage nut M6x1.0 4 Pcs
Sl M8x1.25x20 2 Pcs
4 O WASHERS M8 4 Pcs
o FLANG NUT M8 2 Pcs

Page 3/7



Torgque Setting of Fastener

Mounting bolts must be tightened to torque’s specitied tollowing;

Bolt Diameter (mm.) Torque (Nm) Torque (ft.Ib)
ME Vi 8
M 10 43 33
M 12 i al

Fitting Instructions of Ford Ranger V3. Front Bumper
Installation Both Left side and right side are alike.

. - M 10x1.25x30 (8 Pcs.)
- Washers 3/8 (16 Pcs.)
- Spring Washers M 10 (8 Pcs.)

- M 6x1x20 (2 Pcs.)
- Washers M6 (2 Pcs.)
- Flange Nut M 6x1 (2 Pcs.)

Page 4/7



FOR : FORD RANGER 2015-ON

- M 6x1x20 (3 Pcs.)
- Washers M6 (3 Pcs.)
- Flange Nut M 6x1 (3 Pcs.)

FOR : FORD RANGER 2018-ON

ot o + U

, - M 6x1x20 (4 Pcs.)
e IR e BB - Washers M6 (4 Pcs.)

- Flange Nut M 6x1 (4 Pcs.)

M 10x1.25%30 (2 Pcs.)
- Washers 3/8 (2 Pcs.)

PRSI >— - Flange Nut M 10x1.25 (2 Pcs.)
e ————r - Spring Washers M 10 (2 Pcs.)

Page 5/7




- M 6x1x20 (3 Pcs.)
- Washers M6 (3 Pcs.)
- Flange Nut M 6x1 (3 Pcs.)

(\\N s “()‘T TN

e

- M 6x1x20 (6 Pcs.)
- Washers M6 (6 Pcs.)
- Flange Nut M 6x1 (2 Pcs.)

- M 12x1.25x35 (6 Pcs.)
- Washers M12 (12 Pcs.)

- Spring Washers M 12 (6 Pcs.)
- Flange Nut M 12x1.25 (6 Pcs.)

Page 6/7



- M 12x1.25x80 (2 Pcs.)
- Washers M12 (4 Pcs.)

- M 10x1.25x30 (8 Pcs.)
- Washers 3/8 (16 Pcs.)
- Spring Washers M 10 (8 Pcs.)
- Flange Nut M 10x1.25 (8 Pcs.)

- M 8x1.25x20 (2 Pcs.)
- Washers M8 (4 Pcs.)
- Flange Nut M 8x1.25 (2 Pcs.)

AWa u()iv”“

- M 6x1x20 (8 Pcs.)
- Washers M6 (8 Pcs.)
- Flange Nut M 6x1 (4 Pcs.)
- Cage nut M6x1 (4 Pcs.)

QPTION Gwb

(e

- ——
CFr v wnmaw - VT
e —

Page 7/7




